CHASSIS PARTS CATALOGUE
Radiator Grille—Continued
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LINCOLN COSMOPOLITAN (1951)
Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.
4
PART NUMBER Ag\ PART NAME K::" MODEL ‘Y:AR
350057-37 Screw and washer (hex-hd)-No. 8 | OL,0H,1L,1H 50-51
10-24 x 7/16"-extension to
lower bar extension
357225-58 Screw and washer (hex-hd)-1/k"-{ L4 | oL,0E 50
20 x 1/2"-extension to lower
grille bar extension
357225-58 Screw and washer (hex-hd)-1/L"-[ 1L | OL,0H,1L,1H 50-51
20 x 1/2"-extension to fender
356381-57 Washer (flat)-3/8"-extension L | ©OL,O0R,1L,1H 50-51
to fender
TEA 8378-B Grille (radiator side intermediate)-outer-RH 1| 9L,0H ko
7EH 8376-B Grille (radiator side intermediate)-outer-LH 1| 9L,9H kg
20354 -52 Bolt (hex-hd)-1/4"-20 x 13/16" | 2 | oL,oH Lg
3L825-58 Lockwasher-1/4" 2| oL,oH 49
33795-87 Nut (hex)-1/4"-20 > | 9L,5H 4o
44716-88 Washer (flat)-1/4" 2| 9L,oH hg






